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OUALITY ASSURANCE CERTIFICATE OF COMPLIANCE 
(ACCORDING TO EN10204 TYPE 3.1) 

ASEGURAMIENTO DE CALIDAD CERTIFICADO DE CUMPLIMIENTO 
WE CERTIFY THATTHE PRODUCT LISTED BELOW WAS DESIGNED, MANUFACTURED AND TESTED ACCORDING TO OUR OUALITY SVSTEM AND REOUIREMENTS GlVEN IN ONE OR MORE OF THE 

FOLLOWING STANDARDS LAST EDITION: 
(CERTIFICAMOS QUE EL PRODUCTO LISTAW ABAJO FUE DISEÑADO. FABRICADO Y PROBADO DEACUERW CON NUESTRO SISTEMA DE CALIDAD Y CON REQUISITOS ESTABLECIWS EN UNO0 MAS DE LOS SIGUIENTES 

ESTANDARES ULTIMA EDICION.) 

API 598 - VALVE INSPECTION AND TESTlNG API 6D - PWELINE VALVES -CATE, PLUG, BALLAND CHECK 
AP1599 - MmAL PLUG VALVES - FLANGED, THREADED AND WELDING API 600 - STEELGATE VALVES. FL.ANGED AND WELDiNG ENDS 
ANSlB16-10 - FACE TO FACE AND END TO END DIMENSIONS OF VALVES ANSIB16-11 - FORGED FITTMGS. SOCKET - WELDMG AND THREADED 
ANSI B16-34 - VALVES - FLANGED, THREADED AND WELDMG ENDS 
MSS-SP6I - PRESSURE TESTlNG OF STEEL VALVES 

Part No. AC031AO8MAB830000M 
(Código) 

Descr i~t ion 3" Fig. 5202 F UT WCB, API TRIM No.8 830000 
Descripción CAST STEEL CATE VALVE 150 CLASS 

(VALWLA COMPUERTA DE ACERO FUNDIDO CLASE 150) 
VALVE Wrm LOW EMlSSlON CONTROL (SO PPM'S M.) (VALVUU SIIMINISTRADA CON CONTROL DE BNAS 
EMISIONES FUGITIVAS (50 PPM'S M.) ) 

API 602 COMPACT STEEL CATE VALVES - FLANGED, THREADED, 
WELDING AND EXTENDED - BODY ENDS 
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CERTIFICADO POR: CERTIFIED BY : 
ASEGURAMIMTD DE CAUDAD QUALlTY ASSURANCE 

d&&aGdrcía 

MECHANICAL TESTS 

TENS YIELD ELG RED BHN 

KPSl KPSl % % 
2ND 3RD AVG c m 6  IST 

78.01 48.72 27 53 167 

82.75 54.38 29 46 164 

74.82 43.50 24 49 170 

CHEMICAL COMPOSITION (%) COMPOSICI~N QUIMICA (%) 

ITEM HEAT N a  MATERIAL 
(PARTE) (COLADA) 1ASM 

BODY WH34586 ASTMA-216IWCB 
CUERQU 

BONNET WH34519 ASTMA-216MICB 
BONETE 

WEDGE WH33951 ASTMA-216iWCB 
DlSCO 

C M n  P S Si Ni C r  Mo Cu V C b  
0.193 0.883 0.030 0.017 0.401 0.032 0.024 0.001 0.028 0.003 

Nomlizated 10 Momlh& a) 930 Temver 10 (Temole a) 650 Enfriado en aire. 
0.195 0.871 0.030 0.011 0.398 0.020 0.016 0.001 0.024 0.003 

Nomlizated 10 Mamüzado a) 930 Temver 10 (Temole a) 650 Enñiado en aire. 
0.191 0.880 0.027 0.010 0.387 0.053 0.109 0.003 0.026 0.004 

N o W l c d  10 Mormalizado a) 930 Temver 10 (Temole a) 650 Eokbdo en aire. 


